Ministry of the Ministere de I'Environnement,

Environment, de la Protection de la nature

Conservation and Parks et des Parcs 1

Eastern Region Région de I'Est 0 nta rlo @
Ottawa District Office Bureau du district d’Ottawa

2430 Don Reid Drive, Suite 103 2430, promenade Don Reid, unité 103

Ottawa ON K1H 1E1 Ottawa (Ontario) K1H 1E1

Phone: 613.521.3450 Tél: 613 521-3450

or 1.800.860.2195 ou 1 800 860-2195

Fax: 613.521.5437 Téléc : 613 521-5437

March 17, 2022

Sent by Email: spatterson@deepriver.ca

The Corporation of the Town of Deep River

100 Deep River Road

Deep River, Ontario

K0OJ 1PO

Attention: Sean Patterson, Director of Public Works
Dear Sean:

Re: 2021-22 Inspection Report

The enclosed report documents findings of the inspection that was performed at
[...]
The owner must train all relevant drinking water system staff on the Plan prior to
the beginning of each warm season, as described in Condition 6.1.2.

For clarity, a Harmful Algal Bloom is considered suspected or occurring when:

6.2.1

the owner or operating authority has observed an algal bloom:

6.2.1.1 near the shoreline at or near the source water intake(s) described in
drinking water works permit #189-201, or

6.2.1.2 where the intake has an Intake Protection Zone in a source protection
plan, within IPZ-1, or

6.2.1.3 within a circle that has a radius, measured from the intake, equal to the
distance from the intake to the farthest edge of IPZ-2.



189-101

Schedule C November 19, 2020

6.3

6.4

6.2.2

6.2.3

6.2.4

microcystin has been detected in a raw or treated water sample; and/or,

the owner has received any form of notification related to an algal bloom from the
Ministry, a Medical Officer of Health, or the public; or,

the presence of or identification of cyanobacteria has been determined though
optical probes or other analytic techniques used by the drinking water system.

The Plan described in condition 6.1 must include, at a minimum:

6.3.1

6.3.2

6.3.3

6.3.4

6.3.5

6.3.6

details relating to visual monitoring for harmful algal blooms at or near the
drinking water system intake(s),

6.3.1.1 as described in drinking water works permit #189-201, or

6.3.1.2 where the intake has an Intake Protection Zone in a source protection
plan, within IPZ-1, or

6.3.1.3 within a circle that has a radius, measured from the intake, equal to the
distance from the intake to the farthest edge of IPZ-2.

details relating to visual monitoring of shoreline; this is applicable to drinking
water systems where the proximity of the intake(s) may be of concern.

details relating to reporting the observed or suspected harmful algal bloom, as
described in section 6.2:

6.3.3.1 to the Overall Responsible Operator(s) and/or Operator(s)-in-Charge if
the blooms have been observed or suspected by a duty operator; the
Plan shall include wording that directs relevant drinking water staff to
follow the instructions provided by the Overall Responsible Operator(s)
or the Operator(s)-in-Charge;

6.3.3.2 to the medical officer of health; and

6.3.3.3 to the local MECP representative and the Ministry’s Spills Action
Centre.,

a sampling plan, including the identification of sample location(s) and frequencies
that at a minimum match those described in condition 6.4.

triggers that may increase the required sampling frequency;

up-to-date records that document staff training on the harmful algal bloom
monitoring, reporting, and sampling procedures.

Any water samples collected under Condition 6.3.4 must be:

6.4.1

6.4.2

collected, at a minimum, once per week, or as otherwise directed by the Ministry
or the medical officer of health;

collected prior to any treatment, if the sample is taken from raw water;



189-101 Schedule C November 19, 2020
6.4.3 collected at the point of entry into the distribution system, if the sample is taken
from treated water;
6.4.4 collected from the shoreline by the drinking water system, if applicable based on
Condition 6.3.1;
6.4.5 submitted to a laboratory licensed to perform ELISA testing for total microcystin;
6.4.6 repeatedly collected until 3 consecutive samples have shown non-detection of
microcystin and the algal bloom is no longer suspected or visually observed.
7.0 Source Protection

71 The owner of the drinking water system shall implement risk management measures, as
appropriate, to manage any potential threat to drinking water that results from the
operation of the drinking water system.

7.2 The owner of the system shall notify the Director in writing within thirty (30) days of any
approved changes to an applicable source protection plan that impact the assessed
threat level of a fuel oil system identified in Schedule A of drinking water works permit.

7.3 The notification required in condition 7.2 shall include:

7.3.1 A description of the changes and their impact on the assessed threat level of the
fuel oil system(s); and,

7.3.2 A timeline for re-assessing the threat level and providing the results of the
assessment to the Director.



Schedule D: Conditions for Relief from Regulatory
Requirements
System Owner The Corporation of the Town of Deep River
Licence Number 189-101
Drinking Water System Name Deep River Drinking Water System
Licence Effective Date November 19, 2020

As of the effective date of this drinking water licence, no relief from regulatory requirements is authorized
by the Director under section 46 of the SDWA in respect of the drinking water system.

13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 20 of 21



Schedule E: Pathogen Log Removal/lnactivation Credits

System Owner The Corporation of the Town of Deep River
189-101
Deep River Drinking Water System

November 19, 2020

Licence Number
Drinking Water System Name
Licence Effective Date

1.0 Primary Disinfection Pathogen Log Removal/lnactivation Credits

Deep River Water Treatment Plant

Deep River [SURFACE WATER]

Minimum Log Removal/ Cryptosporidium Oocysts Giardia Cysts 2 Viruses °
Inactivation Required

Deep River Water 2 3 4
Treatment Plant

a  Atleast 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
b At least 2 log inactivation of viruses shall be achieved by disinfection.

Log Removal/lnactivation Cryptosporidium Oocysts Giardia Cysts Viruses
Credits Assigned °

Conventional Filtration 2 25 2
Chlorination (c1; - 0.5+ 2+

¢ Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log
removal/inactivation credit assignment criteria being met.

Treatment Component

Log Removal/lnactivation Credit Assignment Criteria

Conventional Filtration

A chemical coagulant shall be used at all times when the treatment plant is in operation;
Chemical dosages shall be monitored and adjusted in response to variations in raw water
quality;

Effective backwash procedures shall be maintained including filter-to-waste or an equivalent
procedure during filter ripening to ensure that effluent turbidity requirements are met at all
times;

Filtrate turbidity shall be continuously monitored from each filter; and

Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of
the measurements each month shall be met for each filter.

Chlorination

Sampling and testing for free chlorine residual shall be carried out by continuous monitoring
equipment in the treatment process at or near a location where the intended contact time
has just been completed in accordance with the Ministry’s Procedure for Disinfection of
Drinking Water in Ontario; and

At all times, CT provided shall be greater than or equal to the CT required to achieve the log
removal credits assigned.

Primary Disinfection
Notes




Ontario @

DRINKING WATER WORKS PERMIT

Permit Number: 189-201
Issue Number: 4

Pursuant to the Safe Drinking Water Act, 2002, S.0. 2002, c. 32, and the regulations made thereunder
and subject to the limitations thereof, | hereby issue this drinking water works permit under Part V of the
Safe Drinking Water Act, 2002, S.0. 2002, c. 32 to:

The Corporation of the Town of Deep River

100 Deep River Road
Box 400
Deep River, ON K0J 1P0

For the following municipal residential drinking water system:

Deep River Drinking Water System

This drinking water works permit includes the following:

Schedule Description

Schedule A Drinking Water System Description

Schedule B General

Schedule C All documents issued as Schedule C to this drinking water works permit which
authorize alterations to the drinking water system

Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit # 189-201, all previously issued versions of
permit # 189-201 are revoked and replaced by this permit.

DATED at TORONTO this 19th day of November, 2020
Signature

Aziz Ahmed, P.Eng.

Director
Part V, Safe Drinking Water Act, 2002



Schedule A: Drinking Water System Description

System Owner The Corporation of the Town of Deep River
Permit Number 189-201

Drinking Water System Name Deep River Drinking Water System

Permit Effective Date November 19, 2020

1.0 System Description

11 The following is a summary description of the works comprising the above drinking water
system:

Overview

The Deep River Drinking Water System consists a conventional, chemically assisted
water treatment plant and a distribution system serving the Town of Deep River.

Deep River Water Treatment Plant

Source Ottawa River

Plant Location 177 River Road, County of Renfrew
UTM Coordinates (NAD 83: UTM Zone 18: 307335.00 m E., 5109295.00 m N.)

Notes

Low Lift Works

Intake Crib
Description A 750 mm diameter intake extending approximately 91 meters into the Ottawa
River terminating at a depth of approximately 9 meters below the water
surface;

Notes




189-201 Schedule A November 19, 2020

Low Lift Pumping Station

Description A low-lift pumping station consisting of a 9.14 m by 1.52 m by 5.64 m deep low
lift pump well and above ground building

Location (NAD 83: UTM Zone 18: 307445.00m E, 5109325.00m N)

Equipment Three (3) submersible pumps (one duty, two standby) each rated at 83.1 L/s at
25 m of TDH

Notes raw water main from the low lift pumping station to the water treatment plant

Treatment Plant

Mixing

Description an in-line static mixer, 300 mm diameter;

Notes

Flocculation and Clarification

Description three (3) package flocculation and clarification (Actiflo) units, each rated at raw
water flow rate of 4,733 m3/day, consisting of:
Equipment e arapid mixing basin, an injection chamber, a maturation chamber and a

high rate ballasted settling basin, scraper and inclined tube settlers;
e four (4) sand recirculation pumps (three duty one stand by)
e three (3) hydrocyclones;
e electrical and mechanical equipment and control.

Notes e Three (3) flow meters are located on the influent side to each (3) actiflo
units
Filtration
Description three (3) dual media sand anthracite filters each with a surface area of 18.9 m?;
for a total area of 56.7 m?
Equipment e two (2) air scour blowers equipped with 18.6 kW motor (one duty, one
standby)

e two (2) backwash variable speed vertical turbine pumps, (one duty, one
standby) each rated at 236 L/s at a TDH of 22 m;

e piping and control to facilitate filter to waste;

e electrical and mechanical equipment and control.

Notes




189-201 Schedule A November 19, 2020

Treated Water Storage
Clearwells e one (1) clearwell with a capacity of 1,364 m3;
e one (1) clearwell with a capacity of 1,507 m3;
Pump Wells e one (1) pump well with a capacity of 90 m3;
e one (1) pump well with a capacity of 110 m?3
Notes

High Lift Pumps

Description four (4) vertical turbine high lift pumps, (one duty, three standby) each rated at
87 L/s ata TDH of 82 m.
Notes Rotated by hours (lowest hours start first).

Disinfection System

Description A gaseous chlorine disinfection system consisting of one (1) tank and four (4)

weigh scales;

chlorine solution lines, one leading to an injection point at the filter outlet
header prior to the clearwell, and the other leading to an injection point in the
pump well upstream the high lift header, and one (1) standby clear well

chlorinator

Chlorine gas scrubber system;

Notes




189-201 Schedule A November 19, 2020

Chemical Storage and Feed Systems

Coagulant Primary Coagulant feed system consisting of one (1) 51,200 L capacity liquid
coagulant, one (1) 6,600 L day tank and two (2) (one duty, one standby)
chemical feed metering pumps each with a capacity of 80 L/hr;

pH Adjustment pH/Alkalinity Adjustment consisting of one (1) 51,200 L capacity liquid caustic
soda tank, one (1) 3,100 L day tank and four (4) (two duty, two standby)
chemical feed metering pumps with a flow capacity of 60 L/hr each and
chemical feed lines to raw water pipe (pre-alkalinity) just upstream of the static
mixer, and to the distribution header;

Coagulant Aid Coagulant aid for the water treatment clarifiers — two (2) dry polymer
preparation systems consisting of two (2) 3,100 L dissolving tanks with mixer;
four (4) (three duty, one standby) chemical feed metering pumps with a flow
capacity of 45 L/hr each and chemical feed lines to the three package
treatment units injection chambers;

Wastewater Coagulant aid for the wastewater clarifier consisting of one (1) dry polymer
Coagulant Aid preparation system consisting of 3,100 L dissolving tank with mixer; three (3)
(two duty, one standby) chemical feed metering pumps with a flow capacity of
45 L/hr each and chemical feed lines to the hydrocyclones reject pipe, and to
surge tank pumps discharge pipe;

Coagulant aid for the dewatering centrifuge consisting of one (1) dry polymer
preparation systems each consisting of 3,100 L dissolving tank with mixer; two
(2) (one duty, one standby) chemical feed metering pumps with a flow capacity
of 90 L/hr each and chemical feed line to the sludge dewatering centrifuge
inlet;

Dechlorination chemical feed system consisting of one (1) 210 L storage tank
and two (2) (one duty, one standby) chemical feed metering pumps with a flow
capacity of 2 L/hr each and chemical feed line to the wastewater clarifier
supernatant discharge pipe;

Fluoridation Hydrofluosilicic acid feed system consisting of one (1) 210 L storage tank and
two (2) (one duty, one standby) chemical feed metering pumps with a flow
capacity of 4 L/hr each and chemical feed line to the distribution header;

Notes

Residue Management Facility (Wastewater Treatment)

Description two (2) filter backwash wastewater surge tanks, each approximately 113 m3,
equipped with two transfer pumps;

wastewater tube settlers clarifier having a surface area of 21.8 m2 with a
dechlorinated supernatant discharge line to the river (Not in use);

a sludge thickener tank of 179 m3 equipped with two (2) sludge pumps that
convey the thickened sludge to a dewatering centrifuge with supernatant
discharge to wastewater surge tanks;

Dewatered sludge screw conveyor to truck loading area

Notes




189-201

Schedule A

Standby Power

Description One (1) standby 600 kW diesel generator complete with 1,500 L fuel storage
tank to run the generator for 24 hours under full load;
One (1) standby 113 kW diesel generator complete with 1,135 L fuel storage
tank at the booster pumping station.

Notes

Storage Reservoir

Description

1,513 mS3 elevated water tower located near the water treatment plant, on the
corner of Deep River Road and Highway 17, south of the plant.

Notes

Booster Pumping Station

Description

Booster Pumping Station located at 41 Balmer Bay Road

Three (3) horizontal pumps each rated at 52 Lis at 69. 7m TDH;
Two (2) chemical feed pumps;

One (1) 338 L storage tank for the re-chlorination system;

Two (2) HACH 17 chlorine meters, one (1) located on the watermain
entering the Booster Pumping Station and one (1) on watermain
leaving the Booster Pumping.

Notes

Instrumentation and Control

Instrumentation and Controls

Turbidity e three (3) continuous turbidity monitors located on the Actiflo discharge;
o three (3) continuous turbidity monitors located on the filter discharge;
pH e one (1) continuous pH monitor located on raw water feed to clarifiers after
static mixer;
Chlorine e one (1) continuous chlorine analyzer located at the beginning of clearwell
#1 after pre-chlorination.
e one (1) continuous chlorine analyzer located at the end of clearwell #2 as
water enters the high lift pump well.
e one (1) continuous chlorine analyzer located on the distribution header
before water enters the distribution system.
Fluoride e one (1) continuous fluoride ion analyzer located on the distribution header.

Notes

November 19, 2020




189-201 Schedule A November 19, 2020
SCADA System
Description SCADA system connected to all project PLCs, with supervising personnel
computer located in the office of the water treatment plant building.
Notes

Fuel Oil Systems

Fuel Storage Locations

Location

Description

Fuel Type

Area

Source Protection Not applicable

Notes

Watermains

1.2

Watermains within the distribution system comprise:

1.2.1  Watermains that have been set out in each document or file identified in column

1 of Table 1.
Table 1: Watermains
Column 1 Column 2
Document or File Name Date
Town of Deep River Distribution Map September, 2015

1.2.2 Watermains that have been added, modified, replaced or extended further to the
provisions of Schedule C of this drinking water works permit on or after the date
identified in column 2 of Table 1 for each document or file identified in column 1.

1.2.3 Watermains that have been added, modified, replaced or extended further to an
authorization by the Director on or after the date identified in column 2 of Table 1
for each document or file identified in column 1.



System Owner The Corporation of the Town of Deep River
Permit Number 189-201

Drinking Water System Name Deep River Drinking Water System

Permit Effective Date November 19, 2020

Schedule B: General

1.0

2.0

Applicability

1.1

1.2

In addition to any other applicable legal requirements, the drinking water system
identified above shall be altered and operated in accordance with the conditions of this
drinking water works permit and the licence #189-101.

The definitions and conditions of licence #189-101 are incorporated into this permit and
also apply to this drinking water system.

Alterations to the Drinking Water System

2.1

2.2

23

Any document issued by the Director to be incorporated into Schedule C to this drinking
water works permit shall provide authority to alter the drinking water system in
accordance with the applicable conditions of this drinking water works permit and licence
#189-101.

All documents issued by the Director as described in condition 2.1 shall form part of this
drinking water works permit.

All parts of the drinking water system in contact with drinking water that are added,
modified, replaced, extended shall be disinfected in accordance with a procedure
approved by the Director or in accordance with the applicable provisions of the following
documents:

a) Until six months from the date of issue of this permit, the ministry’s
Watermain Disinfection Procedure, dated November 2015. Thereafter,
the ministry’s Watermain Disinfection Procedure, dated August 1, 2020;

b) Subject to condition 2.3.2, any updated version of the ministry’s
Watermain Disinfection Procedure;

c) AWWA C652 — Standard for Disinfection of Water-Storage Facilities;

d) AWWA C653 — Standard for Disinfection of Water Treatment Plants; and

e) AWWA C654 — Standard for Disinfection of Wells.

1.0 For greater clarity, where an activity has occurred that could introduce
contamination, including but not limited to repair, maintenance, or physical /
video inspection, all equipment that may come in contact with the drinking water
system shall be disinfected in accordance with the requirements of condition 2.3.
above.

2.3.2 Updated requirements described in condition 2.3 b) are effective six months from
the date of publication of the updated Watermain Disinfection Procedure.



189-201

Schedule B November 19, 2020

3.0

24

2.5

26

2.7

2.8

The owner shall notify the Director in writing within thirty (30) days of the placing into
service or the completion of any addition, modification, replacement, removal or
extension of the drinking water system which had been authorized through:

2.4.1 Schedule B to this drinking water works permit which would require an alteration
of the description of a drinking water system component described in Schedule A
of this drinking water works permit;

2.4.2 Any document to be incorporated in Schedule C to this drinking water works
permit respecting works other than watermains; or

2.4.3 Any approval issued prior to the issue date of the first drinking water works
permit respecting works other than watermains which were not in service at the